
 

 

 

 

 

TENDER NO.: SC 1457/2014 

SUPPLY AND DELIVERY OF WATER AND SEWAGE PURIFICATION 
CHEMICALS FOR A CONTRACT PERIOD ENDING 30 JUNE 2017 

 

PROCUREMENT DOCUMENT 

 

 
 
 

NAME OF TENDERER:  

Total Bid Price 
(Inclusive of VAT)  REFER TO PRICING SCHEDULE ON PAGES 51 AND 52 

 
 
 
 
 
 

 
MARCH 2014 

  
 
 
 
 
 
 

PREPARED AND ISSUED BY: 

Directorate: Finance:  

Supply Chain Management Unit 

Overstrand Municipality 

PO Box 20, Hermanus, 7200 

 CONTACT FOR ENQUIRIES  

REGARDING SPECIFICATIONS:     

 Mike Bartman 

 Deputy Director:  

Operational Services 

 Tel. Number:  028 313 8982 

  



 

 

MUNICIPALITY MUNISIPALITEIT 

KLEINMOND 
Private Bag X3  
Kleinmond; 7195 
[...]
1.17.2. I/ We agree that the offer herein shall remain binding upon me/us during the validity 
period of contract. 

 

SIGNED ON BEHALF OF TENDERING ENTITY 

DATE:  PLACE:  

PRINT NAME:  

CAPACITY:  

SIGNATURE:  

 
 
 

  



Specifications 

 

 

SIGNATURE  
NAME 
(PRINT) 

 

CAPACITY  DATE   

NAME OF FIRM  

 

Reference No: SC 1457/2014  Page 45 of 66 

 

MUNICIPALITY MUNISIPALITEIT 

3. SECTION B – PRODUCT SPECIFICATIONS  

3.1. Air-Separated White Lime – Water Treatment Quality 

a.  Hydrated Lime 

b.  Lime supplied shall be dry, finely powered and free from any foreign material that might 
interfere with the operation of dry-feed equipment. As the lime might be handled pneumatically 
and stored in a silo, a further requirement is that the lime is non-bridging.  

c.  Uniformity of size is desirable. 

d.  Ca(OH)2   92% min 

e.  Available Lime 65% 

f.  CaCO3    (Calcium Carbonate)  5% max 

g.  SiO2       (Silica)    1,5% max 

h.  Sulphur, as S 0,03% 

i.  Mg, as Oxide 1,8% max 

j.  Iron, as Fe 0,08% 

k.  Aluminium, as Al 0,4% 

l.  Manganese, as Mn 40 mg/kg max 

m.  Cobalt, as Co 50 mg/kg max 

n.  Zinc, as Zn 50 mg/kg max 

o.  Nickel, as Ni 50 mg/kg max 

p.  Copper, as Cu 15 mg/kg max 

q.  Chromium, as Cr 50 mg/kg max 

r.  Particle Size  Less than 5% retained on a 150 um 

s.  Free Moisture Less than 1% 

3.2. Sodium  Aluminate  (Solution) 

a.  Aluminium, as Al3+ 10% m/m  min 

b.  Al2O3 20% min 

c.  Total Solids 50% 

3.3. Alum  (Solution) 

a.  Grade Iron-Free 

b.  Density 1,27 – 1,30 g/ml 

c.  Concentration 7,00 – 7,30% m/m, as Al2O3 

24,0 – 25,0% m/m, as Al2 (SO4)3 

d.  Viscosity 50 -100 Centipoise @ 20 deg.C 

e.  Iron Content  0,07% max, as Fe 

f.  Insoluble Material 0,1% max 

g.  pH 2,4 – 2,8 

3.4. Alum (Granular) 

a.  Grade Iron-Free 

b.  Assay 54 – 59% as Al2 (SO4)3 

c.  Heavy Metals (as Pb) 0,005% max 



Specifications 

 

 

SIGNATURE  
NAME 
(PRINT) 

 

CAPACITY  DATE   

NAME OF FIRM  

 

Reference No: SC 1457/2014  Page 46 of 66 

 

MUNICIPALITY MUNISIPALITEIT 

d.  Arsenic (as As) 0,001% max 

e.  Iron (as Fe) 0,005% max 

3.5. Soda-Ash  (Light) 

 Chemical composition to be provided by tenderer 

3.6. Soda-Ash  (Dense) 

 Chemical composition to be provided by tenderer 

3.7. Poly Magnafloc LT20 or similar 

 Chemical composition to be provided by tenderer 

3.8. Chlorine  Gas 

a.  Chemical composition to be provided by tenderer 

b.  Cylinders to be approx 990kg 

3.9. Sodium Hypoclorite 

 Chemical composition to be provided by tenderer 

3.10. Potassium Permanganate 

a.  Appearance Dark Purple Crystals 

b.  Analysis  

c.  Assay 99.0 %               min 

d.  Chloride 0.01 %               max 

e.  Sulphate 0.05 %               max 

f.  Water Insoluble 0.20 %               max 

3.11. Caustic Soda Liquid 

a.  Appearance The material shall be a clear to slightly turbid, syrupy liquid 

b.  Strength 47.0 % to 51.5 % m/m as NaOH 

c.  Chlorides Not more than 1.10 % m/m NaCl 

3.12. Sudfloc K-300 or similar 

a.  Appearance Clear to hazy liquid 

b.  Specific Gravity @ 25 ˚C 1.33 – 1.35  

c.  PH neat 4.0 – 4.4 pH units 

d.  Viscosity (25°C) Less than 50 Cp 

3.13. Citric Acid 

 Chemicals composition to be provided by tenderer 

3.14. BULAB 8820 Anti- Scalant or similar 

a.  Physical state Liquid. 

b.  Color Amber 

c.  Odor Slight. 

d.  pH <2 

e.  Boiling point 100 to 101°C (212 to 213.8°F) 



Specifications 

 

 

SIGNATURE  
NAME 
(PRINT) 

 

CAPACITY  DATE   

NAME OF FIRM  

 

Reference No: SC 1457/2014  Page 47 of 66 

 

MUNICIPALITY MUNISIPALITEIT 

f.  Melting point -10 to -5°C (14 to 23°F) 

g.  Density 1.17 g/cm3 

h.  Solubility Soluble in the following materials: cold water and hot water 

3.15. BULAB 8862 Bioside or similar 

a.  Physical state Liquid 

b.  Colour Clear to Light Green 

c.  Odour Pungent. [Strong] 

d.  pH 2.5 to 5 

e.  Boiling point >100°C (>212°F) 

f.  Melting point <-3°C (<26.6°F) 

g.  Flash Point Closed cup: >100°C (>212°F) 

h.  Density 1.02 to 1.04 g/cm3 

i.  Solubility Soluble in the following materials: cold water and hot water 

3.16. Sulphuric Acid 

 Chemicals composition to be provided by tenderer 

3.17. HTH tablets 

 12 x 2kg sleeves (1 x sleeve contains 10 tablets) 3 inch white round tablet 

3.18. Sewerage sludge bio-remedial  degrader (litres) 

a.  This product must not be harmful to animals, plants, humans and the environment. 

b.  The product must be completely chemical free with no artificial preservative. 

c.  The bacteria must be sourced from natural sources soil, mud and healthy wastewater supplies. 
The microbes must not be genetically modified in any way, but delivered from Suppliers Listed 
Non Pathogenic Strains including but not limited to the following: 

 Bacteria – There must be known strains of bacteria that have the ability to degrade 
carbohydrates, protein, starch, fats, oils, grease and lipids along with strains to reduce 
levels of hydrogen sulphide and metabolize various forms of inorganic nitrogen. 

 Actinomycetes – Contain the specialized group of bacteria that have the ability to degrade 
complex polymers such as cellulose, chitin, their intermediates and related compounds. 

 Fungi – Unicellular Harmless fungi with complementary degradation skills. 

d.  Note that the product may not contain any pathogenic microbes. 

e.  The product must have a concentration of > 500 million viable microbes per millilitre. 

f.  The count must be confirmed by an Accredited Laboratory Certificate and included in the 
tender. 

g.  The product must be able to be stored at normal room temperature 15 to 25 degrees Celsius 
and must be supplied in easy to handle containers with a minimum size of at least 20 litres up 
and maximum size of 50 litres. 

h.  The product must be easily dispersible in water. 

i.  The product must be able to degrade sludge in wastewater treatment plants by minimizing 
sludge volumes within the plant, thinning of sludge due to blockages in underflow pipe lines 
from clarifiers and degrading of sludge and control algae in maturation ponds. 

j.  The dosage rate per 1 Ml inflow per day at a Wastewater Treatment Plant must be supplied 
and the cost per litre for the product. 

k.  Adjudication will be done according to the total cost of the product to dose per Ml per day. 

l.  It must be noted that Municipality reserve the right not to purchase any product within the three 



Specifications 

 

 

SIGNATURE  
NAME 
(PRINT) 

 

CAPACITY  DATE   

NAME OF FIRM  

 

Reference No: SC 1457/2014  Page 48 of 66 

 

MUNICIPALITY MUNISIPALITEIT 

contract period and only purchase at an ad hoc basis should a need arises for the product 

3.19. Wastewater Sludge Liquid Poly-Electrolyte (dewatering of sludge) 

a.  Viscosity product: max 5.000 mPa*s 

b.  Method of determination: A.AN-RC.018 

c.  Viscosity 1% (in deionized water): min. 14.500 mPa*s 

d.  Method of determination: A.AN-RC.021 

e.  Residual acrylamide: < 1.000mg/kg 

f.  Method of determination: A.AN-RC.027 

g.  Poly consumption should not be higher than 6kg poly / ton dry solids when used with waste 
activated sludge when used with a belt or screw-type de-sludge press producing a sludge dry 
cake of minimum 15%. 

h.  On site testing of the product may be required at the tenderers cost. 

3.20. Alternative water purification coagulation products 

NB Chemicals composition to be provided by tenderer 

a.  Scope 

The product must be suitable for the removal of dissolved organic carbon (DOC), colour and 
turbidity from the raw water expected at the Franskraal (Gansbaai) water treatment works. 
The design flow on which to base the tender will be 6.5Ml/d. 

b.  Raw Water Quality 

The design water quality is as shown in the table below, which indicates the previously 
measured and expected raw water characteristics. 

The water typically has a moderate turbidity (~25ntu), but high colour of ~960mgPt/l. 

c.  
 

SAMPLE 
Raw 

Water 
Settled 
Water 

Settled 
Water 2 

Filtered     
Water 

Treated    
Water 

ph (at 25°C) Field 7.01 6.58 6.46 6.79 9.50 

Conductivity (mS/m) (at 25 °C) 41.5 
   

102 

Turbidity (NTU) 17.6 0.43 0.50 0.77 0.29 

Langelier Saturation Index (as 25°C) 
    

0.95 

Colour (mg/l as Pt) 285 5 13 4 7 

Total Alkalinity (mg/l as CaCO3) 42.3 69.4 68.5 78.4 144 

Calcium Hardness (mg/l as CaCO3) 
    

17.0 

Calcium (mg/l as Ca) 
    

6.8 

Magnesium (mg/l as Mg) 
     

Sodium (mg/l as Na) 55.2 
   

178 

Potassium (mg/l as K) 
     

Chloride (mg/l as CI) 85.7 
   

93.1 

Fluoride (mg/l as F) 
    

0.43 

Sulphate (mg/l as SO4) 
     

Total Dissolved Solids (mg/l) 342 
   

843 

Iron (µg/l as Fe) 2303 
   

<10 

Manganese (µg/as Mn) <40 
   

<40 

Aluminium (µg/l as AI) 5184 
   

46 

Total Chlorine (mg/l) 
    

0.39 

Free Chlorine (mg/l) 
    

0.32 



Specifications 

 

 

SIGNATURE  
NAME 
(PRINT) 

 

CAPACITY  DATE   

NAME OF FIRM  

 

Reference No: SC 1457/2014  Page 49 of 66 

 

MUNICIPALITY MUNISIPALITEIT 

E.coli (count per 100 ml) 11 
   

<1 

Total Coliform Bacteria (count per 100 ml) 980 
   

<1 

Heterotrophic Plate Count (count per ml) 2156 
   

<1 
 

Table: Water quality data sampled by AL Abbott and Associates on 16January 2014, 
note the raw water quality data in the first column. 

d.  Treatment Process 

The treatment process presently consists of the following: 

i. pH correction with lime, 

ii. Alum dosing, 

iii. Rapid mixing by graded baffles in flocculation channels , 

iv. Sedimentation 

v. Gravity sand filtration  

vi. Disinfection with Chlorine, 

vii. Lime for stabilization. 

e.  Product Quality and Tolerance 

The product shall not deviate by more than 2% from the percentage active ingredient given in 
the technical data sheet. 

  



Specifications 

 

 

SIGNATURE  
NAME 
(PRINT) 

 

CAPACITY  DATE   

NAME OF FIRM  

 

Reference No: SC 1457/2014  Page 50 of 66 

 

MUNICIPALITY MUNISIPALITEIT 

5. SECTION C – APPROXIMATE QUANTITIES (in kg’s unless otherwise indicated) 

# Description Hermanus Gansbaai Kleinmond Stanford Total 

1 1.1  Lime  (25kg bags) 12,000 3,000 17,900 1,000  33,900 

  1.2  Lime  (600 kg bulk bags) 70000    70,000 

2 Sodium Aluminate (20% liquid) litres  30,000 ℓ   30,000 ℓ 

3 Aluminium sulphate (liquid) litres 360,000ℓ 787,738ℓ 60,350ℓ  1,208,088ℓ 

4 Aluminium sulphate (50kg bags)   251,460  251,460 

5 Soda ash light (25 kg bags)  344,551    123,800  468,351 

6 Soda ash dense (50 kg bags)   21,600   21,600 

7 
Poly LT 20 Magnafloc or similar (25kg 
bags) 

250 130    380 

8 Chlorine gas      

 8.1 (70 kg bottles) 20,580 5,468 2140   28,190 

 8.2 (990kg cylinders) 10,500    10,500  

9 Sodium Hypochlorite (litres)  
3,704ℓ  - Pearly Beach 

1,167ℓ - De Kelders 
1,385ℓ  - Baardskeerb 

  6,256ℓ 

10 Potassium Permanganate(50kg bags) 6,000    6,000 

11 Caustic Soda(47% liquid) (litres) 180,000ℓ 1,920ℓ  - De Kelders   181,920ℓ 

12 
 Sudfloc K-300 Aluminium Chlorohydrate 
(litres) 

 5,347ℓ - Pearly Beach   5347ℓ 

13 Citric Acid (litres)  
300ℓ - Pearly Beach 
767ℓ - De Kelders 

  1,067ℓ 

14 
BULAB 8820 Anti- Scalant or similar  
(litres) 

 1,507ℓ  - De Kelders   1,507ℓ 

15 BULAB 8862 Bioside or similar (litres)  387ℓ - De Kelders   387ℓ 

16 Sulphuric Acid  11,755   11,755 

17 HTH tablets 480 342 600 100 1,522 

18 
Sewerage sludge bio-remedial degrader 
(litres) 

8,000 ℓ 1,000 ℓ 1,000 ℓ 1,000 ℓ 11,000 ℓ 

19 
Poly electrolyte for sludge dewatering 
(kg)  

15,000 1,000  1,000  1,000 18,000 

20 
Alternative water purification coagulation 
products 

360,000ℓ 787,738ℓ 60,350ℓ  1,208,088ℓ 



Pricing  
Schedule 

 

 

SIGNATURE  
NAME 
(PRINT) 

 

CAPACITY  DATE   

NAME OF FIRM  

 

Reference No: SC 1457/2014  Page 51 of 66 

 

MUNICIPALITY MUNISIPALITEIT 

17. PRICING SCHEDULE  

 

NOTE: 

1. All delivery and off-loading costs MUST be included in the bid price, for delivery at the 
prescribed destination. 

2. Document MUST be completed in non-erasable black ink. 

3. NO correction fluid/tape may be used. 

a. In the event of a mistake having been made, it shall be crossed out in ink and be 
accompanied by an initial at each and every alteration. 

4. The Overstrand Municipality does not bind itself to accept the lowest or any tender and 
reserves the right to accept any tender or part thereof, as it may deem expedient.   

5. All prices shall be quoted in South African currency and be INCLUSIVE of VAT 

 
 
 
I / We          

(full name of Bidder) the undersigned in my capacity as       

of the firm     

hereby offer to Overstrand Municipality to render the goods/services as described, in accordance with the 

specification and conditions of contract to the entire satisfaction of the Overstrand Municipality and subject to the 

conditions of tender, for the amounts indicated hereunder: 

PRICING SCHEDULE 

# Description 
RATE (INCLUSIVE OF VAT) 

Hermanus Gansbaai Kleinmond Stanford 

1.  Lime      

 
2.1. 25kg bags     

2.2. 600kg bulk bags  N / A  N / A  N / A  

2.  
Sodium Aluminate (20% liquid) 
(/kg) 

N / A   N / A  N / A  

3.  Aluminium sulphate (liquid) (/kg)    N / A  

4.  Aluminium sulphate (50kg bags) N / A  N / A   N / A  

5.  Soda ash light (25 kg bags) N / A    N / A  

6.  Soda ash dense (50 kg bags) N / A  N / A   N / A  



Pricing  
Schedule 

 

 

SIGNATURE  
NAME 
(PRINT) 

 

CAPACITY  DATE   

NAME OF FIRM  

 

Reference No: SC 1457/2014  Page 52 of 66 

 

MUNICIPALITY MUNISIPALITEIT 

PRICING SCHEDULE 

# Description 
RATE (INCLUSIVE OF VAT) 

Hermanus Gansbaai Kleinmond Stanford 

7.  
Poly LT20 Magnafloc or similar 

(25kg bags) 
  N / A  N / A  

8.  Chlorine gas N / A  N / A  N / A  N / A  

 
8.1 (70 kg bottles)     

8.2 (990 kg cylinders)  N / A  N / A  N / A  

9.  
Sodium Hypochlorite (200l drums 
per litre) 

N / A   N / A  N / A  

10.  
Potassium Permanganate (50kg 
bags) 

 

 
N / A  N / A  N / A  

11.  Caustic Soda Liquid (per litre) 
 

 
 N / A  N / A  

12.  
 Sudfloc K-300 or similar (per 
litre) 

N / A   N / A  N / A  

13.  Citric Acid (per litre) N / A   N / A  N / A  

14.  
BULAB 8820 Anti- Scalant or 
similar (per litre)  

N / A   N / A  N / A  

15.  
BULAB 8862 Bioside or similar 
(per litre) 

N / A   N / A  N / A  

16.  Sulphuric Acid (/kg) N / A   N / A  N / A  

17.  HTH tablets (/kg)     

18.  
Sewerage sludge Bio-Remedial 
degrader (litres) 

    

19.  
Poly electrolyte for sludge 
dewatering (/kg) 

    

20.  
Alternative water purification 
coagulation products (/kg) 

  N / A   

 



MBD 7.1 

 

 

 

Reference No: SC 1457/2014  Page 53 of 66 

 

MUNICIPALITY MUNISIPALITEIT 

18. MBD 7.1. – CONTRACT FORM - PURCHASE OF GOODS 

 

NOTE: 

1. This form must be completed in duplicate by both the successful bidder (Part 1) and the purchaser (Part 2).  Both forms 
must be signed in the original so that the successful bidder and the purchaser will be in possession of originally signed 
contracts for their respective records. 

2. NO correction fluid/tape may be used. 

3. In the event of a mistake having been made, it shall be crossed out in ink and be accompanied by an initial at each and 
every alteration. 

 
PART 1 (To be completed by the Bidder.) 

1. I hereby undertake to supply all or any of the goods and/or works described in the attached 
bidding documents to the Overstrand Municipality in accordance with the requirements and 
specifications stipulated in tender number SC1457/2014, at the price/s quoted above.  My offer(s) 
remain(s) binding upon me and open for acceptance by the purchaser during the validity period 
indicated and calculated from the closing time of bid. 

2. The following documents shall be deemed to form and be read and construed as part of this 
agreement: 

Bidding documents, viz 

(a) Invitation to bid 

(b) Tax clearance certificate 

(c) Pricing schedule(s) 

(d) Technical Specification(s) 

(e) Preference claims in terms of the Preferential Procurement Regulations 2001 

(f) Declaration of interest 